RADIO CONTROLLED ELECTRIC POWERED RACING BUGGY

TR0 ROCKY

® HIGH-SPEED THRILLS FOR NEWCOMER AND EXPERT !
e STRENGTHENED FOR 8.4V POWER!
® QUALITY DESIGN AND MATERIALS.
® FOUR-WHEEL DRIVE BY LIGHTWEIGHT STEEL CHAIN. RELIABLE AND STRONG.
@ EASY ASSEMBLY AND ADJUSTMENT.
o METAL-GEAR DIFFERENTIALS FRONT/REAR.
o COMBINED UNIVERSAL JOINT/HALFSHAFT FOR MECHANICAL RELIABILITY AND STRENGTH.
e ALLOY ALUMINUM CHASSIS. RUGGED DESIGN.

1:10 SCALE
BATTERY : 8.4V-1200mAh
MOTOR : LeMANS-240/360TYPE

RADIO0 : 2¢h. YOO
1 g
(NOT INCLUDED) "

B KIT NO.3103 38

i .




BEFORE ASSEMELY

#Read the Instruction ﬂH
Carefully. :I ;

You can assemble the kit &
more easily if you have
grasped che general idea’s§~
of steps and structure :
beforehand by readimg it
through to the end.

Instructcion

*Check the Farcs in the Eit

Check to see 1f all the parts are correctly
bagged as they are listed in the "List of
Bagged Parts.

List of

Your through understanding of the assembly
will enable you tobuild the kit without any
difficulty. Check the components in the kit
prior to your startings the assembly. Any
claims for replacements or refunds for the
model in the process of assembly will not

be accepted.

*lean the Marks described im the Ins:runtiun4
‘__- Points where grease should
applied. (It will reduce
friction and assure smooth
movements. )

Flaces to put someé locktite.
(It will prevent the screws
and nuts get loosen by
Vibration while rumning.)

:

Steps where you particular
attention is required.

*Be well aware of the Different types of
SCTOWE .

1.The difference between the TP screw (short |

form of self-tapping screw) and the ordinarly
screw is. . . '

Self Tapping Screw
} T Some of

Coarser them have

Thread peinted tips.

Drdinary Screw

3

Fimer Thread

2. The kinds of screws which will be used in

this instruction.

Truss Screw
Round and
bigger head

{There are two kinds
of thread,; finer and
COATSET OnNes,.)
Flat Head Screw

A shape of { o )
dish —p—

Tap Tight _. (Finer thread and
P tapered tip.)
Set Screw & A hexagonal hollow in
place of screw head.
Bind Screw n-
Big and flat —
Head

*Pick up the correct
parts and screw

Compare the shape and
size of small parts,
such as s&cews, nuts,
and washera with the
attached sheet of
"List of Small Parcs."

|Chack up ﬁtﬁél;
parts—with -the
lisc.

"He gure abhout the location
and direceion of parts to
install.

Double=check the location Diré&ﬂ'
and orientation of parts
with the illustration before
installation. When
necessary, assemble the
parts themselves tentatively
before proceeding to the
next step.

*Do not tighten the self-tapping screw too
tight.

Do not use excessive force when tightening
the self-tapping screws, or you may strip the
thread in the plastic. It 1s recosmended to
&top tightening it when the threaded part on
the screw goes into the piastic part and you
feel some resistance from the tightening.

Good

O (s

Over tighten may strip
the thread in the plastic,

X (i

Wrong




THINGS HEEDED BESIDES THE KIT

(2 Channel Eadio System)

Two types of radio control set are on the market, the stick type and the steering wheel

type. Choose which ever you like.
Battery (Battery for Radio System)
Transmitter Holder

Servo Recelver Ak Bize Battery
(For Transmitter

sen B pes.)
‘%% Switch (For Receiver

sas O pCB.)-

(Mi-Cad Battery)

"Turbo Rocky" is designed to use a rechargeable B.4V Ni-Cad battery pack. A Kyosho Racing
Battery, part number 1932 (and some other brands) may be recharged at a wide range of rates..
The charging rate depends on the type of charger used.

(Charger for Mi-Cad Battery)

The Eyosho's Hi-Cad Battery is of high performance. If it is charged correctly, it will
operate for a considerable period of time. There are two ways of charging the battery;

one is to charge it with a 15hour charger powered from a household 100V outlet, the other
i the way through a quick charger powered by a car clgarette lighter or a 12V car batrtery.
Use one of the chargers listed below which sults your need.

Charging Charging
Hame Time rate Features I
Super Ni-Cad
Charger (ACL00V) 14 to 16 hra. 100 For biginners e
7.2¥ Power about For beginners
|Charger (DCL2V) 115 minutes 0% timer built im
Hulti Charger Timer, Ammeter
L (DC12VY) __ 120 minutes 100% buit im
Lambda Rapid about | Trickle charging.
|Charger (DCLIV) 20 minutes 100% Automatic Cut-n%f at peak of charge |
. Super Ni=Cad AC about about Chargable from Household
2232 Rapid Charger 40 minutes 80% Outlet, Electronic Timer
| 'built in
(Motor) *Spa 240WS
§ix (&) types of Racing %*Le Mansz Sports H-24085
Motor "Le Mans" are *Le Mans 360 Gold
available which are ®Le Manzs 2405
suitable. %Le Mans 24058

®Le Mans 360PT
TOOLS REQUIRED
A 1l.5mm allen wrench and grease are imcluded im the kic.

Heedle Hose

Phillips Plier Folyca Micron

Screw driver aul Pain: Line Tape
7 ) ’ =
Box Driver(for M3, M4 Nur) . ire - .
D:i:_@. Cutter
Hound Eu.tt#t' & 'i."in 1 Tapea .
Sharp Hobb Sander z o =
1““““‘ T L e —

Glue




1 ASSEMBLY OF FRONT GEARBOX
EE' Body Mount Direction

(3)Front Gear - of hﬂlus,
Box Euver

fhe loc
pin will
into this |

M3 x 10 Assemble the idle gear (C) 44 in
order from(]to B)steps. -

b4
Kote the location of %
L

holes.,

| 5 Lock Pin

(9 1dle Gear (C)(TR=2)
E Rlng{E—ﬁ}h—*—ﬂ?
’3‘ Ball Bearing

{5‘11':'5} _’{3_
(Z)Front Gearbox(TR-2)

@' Ball Bearing(5dx10d)
Refer to Cross=-sectional

page 22, i __,_\,p--"_E Ring(E-4) View

Differential Gear
(Blister) @

5-“ Mt
@Hmﬂ;

Bﬂll
M2 x 4 Flat Head Sureujf
Joint
13 Bushing (5¢x104¢)

Letters and numerical figure in
parentheses after the part name indicate
the header number of a bag which
containg that part. It is recommended

\

Clamp the E-ring with
pliers. Be careful not

Pllot Shafc
MZx4 Flat Head Scre

not to discard the header after break- Header S CENALEEEERERES
ing the bag and picking up one part but

to leave the header on the bag to the

completion of assembly.
£ INSTALLATION OF KNUCKLE ARM

INST. OF ENUCELE ARM Pass it through
*Assemble left portion in the same way. the front Hub.
{} Eing

Right

Universal Swing
Shaft (Blister)

@13 Bushing (54 x 104)
~ {(J) Knuckle Arm(R)(Blister)

4 Front Hub (R)

A letter "R" is
deseribed on the
front hub for the

o
{g:ﬂgﬁ) €2 5.84 Pillow Ball right side.
{3 King Pin
3 ASSEMBLY OF FORNT SUSPENSION M3 %13/8ut SCraw
Assembly of left portion
in the same way. ®)Front Arm (&) Arm
Right  (TR-4) _
The right portion Bracket
assembled in (TR-3)

step 2.

MZ x &
Self Tapping Screw ——




4 ASSEMBLY OF FRONT PORTION

(Fixing the upper rod)
Asgemble two of these on
the right & left.

% 5.84 Ball Link
L

Upper Rod (30mm) | E:stazﬁztzzuzﬁhlEd a7
5.54 *Hold the center with i 1afE -
Ball pliers, and scew in. ; 3

i @ [Actual Size) '

e

. Fix this
before

5 Bmm

M3 x 18
Screw

{} Front Shoch
Stay(TR-2)

éa Main Ehaaai-
(Blister)

! Tapping screw
M3 x 10 Self Tapping Screw {4pcs.)

15 ASSEMBLY OF OIL SHOCK

#Disassemble the oil shock, which has been fixed temporarily, and pour oil.
*Do not mistake the front ones from the rear ones; they use a few different parts.

1. Diassemble them in order as illustrated.

2. Push the piston all the way down and pour the oil little by little.

3. Keep the piston at the bottom and serew in the top cap gently, then any excessive oil
will flow out. -

The exploded wview
ia shown on page

22.
Fit the Rubber Cap 2, 3.

1. into the shock Cap. @.

Shock
i
2,

_Try not to leave

Pour oil to Tighten the cap
any air bubble

slightly i thelodl firmly so that

above the no oil will runm

brim. out.

Tighten undeér cap to

prevent oil's coming out. e R

Move piston down
alr our.

Tighten
ik.




Compress the spring im
order to put the spring
stopper (B).

Squeeze it.

h, !

HJ x B

(B) (TR-1)

Self : 4
i@ Tapping f Put the ;::::a:in;ign
Spring Screw G | hexagonal : =
IEtnppatEﬁJ spring e i\ points Eﬂ Valve (A)
(TR=1) together. e
(Blister) 2 —Harder
§  wide i “’”;E;: ot Hold the shock
a lictle. .éﬁnrttr o end and turn the
= e TE Heroms spring stopper

softer

Spring Stopper

(Adjustment of Shock
Abgorbing Power)

Be diversiflying the
effectiveness of the shock,
you can give some range of
running characteristics ko
your model car.

Within this
clearance you

(B).

6 ATTACHEMENT OF BUMPER AND

= Plastie Callar {(Thicker one)
= Front Shock (Shorter one)
~ HNylom But (FPlagtic)

@) Bumper (TR=-4)

M3 x 10 Flat Head Self Tapping Screws

(&)




7 MOUNTING OF MOTOR

). (Installation of Pinion Gear)

1. e
Motor —m————— Hexagonal
(not included) Wrench
Q@Thichnass Gauge G M3 x 3

66 Pinion Gear
(14T) (TR-6)

2 (wiring Motor Cord)
*With motors such as SPA 240WS, Le Mans
Sport H-2405.

Connector Lead

360 Gold. optional gear
Cut the motor cord as shown below turn it on the
and solder it to the motor. other side.)
(Installation *Refer to the below draw-
holes for the ing for the installing
-?? motor) holes. # M3 x 10 Screw
i *When replacing the motor,

*Set the motor base
with the projec=
tion facing s
toward the
gearbox hous-

*With Le Mans 2408, 240SE, 360PT & ing. (With the §

e Remove the
' \ﬁ insulation of Q
™ the cord.
2 o

*Motor is not included in the kit.
The suitable motors are

SPA 240WS *Le Mans 2408
*Le Mans Sport H-2405 *Le Mans 240SB
*Le Mans 360Gold *Le Mans 360PT

B—— M3 x 3 Set Screw

Fix the
[ <~ gear with
the screw
while
L] pressing
i€.
After setting the pinion gear with
a4 set screw, remove the thickness

@ Rear Gearbox

(TR-6)
l.‘ &
% e 8 Base Plate
(TR-5)
=N ﬂ- Motor Base J
) (1R-5) pt

:J g take off these screws.

; H -: : .
Connector  |[d 18/ " Terninal © o e
Lead (A) ' 2
{TR-12)
Terminal () L Number of Humber of
Solder the red cord to the @ Pinion Gear Teeth |Idle Gear Teeth | Installing Holes|
Solder the white cord to the(Sh (Kic) 321 lAscC
14T 36T AED
(Opcion) 12T B and somewhere
12T = 15T 36T between E and F




B ASSEMBLY OF REAR GEARBOX (1)

3 Side Cover
(TR-5)

M3 x 10
Self Tapping

_ Screw
—"o

(112 Bushing(4é x 84)

) Idle Shaft

Assemble @' counter gear

EMBLY OF REAR GEARBOX (2 in order ftnm@-tu@ *Ingsert the
steps. counter shaft
@Cnunte: Gear _@ Lock Pin from the end
ETF-E-}ER_ ; =0y "i &— where there is

y only one groove

E Ring
(E-4&) =
L] o
3 ] .
::::mg (8 Cross- | Cross section of
{5#=x10) E::::ﬂ“ﬂ gearbox.
§) Cross- a8
Sectional 03
Views o Y
(3 Ball Bearing
(5¢ = 104)
——§8 Counter
Shaft
*Insert the counter shaft from the E Rio //@\:
B
end where there is only one groove. (E-4) <

The hole inte which the lock-pin will fit.

10 ASSEMBLY OF REAR GEAREOX (3)

Differential Gear
Blister)

=3

The exploded view is showm
on page 22.

[ frict
\
@9’
usning
(54 = 104)
ﬂ- Joint

M = & Flat dead Screw

G2 Joint

—~——§3 Pilot Shaft

___MI x 4 Flat Head Screw




11 FIXING OF GEARBOX COVER

®Apply screw locking compound
to each gear.

M3 x 10
Self Tapping Screw(5)

y (2 Rear Gearbox Cover

(Th-6)

1Z INSTALLATION OF REAR SHOCE STAY

M3 x 18 Eﬁ Rear Shock
Screw Stay
(Blister)

M3 x 14 Screw

"Insert the screw Iinto the center hole.

Self Tapping Screw

13 ﬁSSEHEET OF REAR SUSPENSION
*Assemble the right and left portion in the same way.

Bushing
{34 x 104)

6) Universal Swing
Shaft (Blister)

HZ x &
Self Tapping Screw




A4 INGTALLATION OF REAR This is the upper rod prepared im cheé step
{Fixing the Upper Rod) ag shown in the left side illustration.
Screw 1n the ball links; make
two of these assemblies for ! |Nylon Nut
the right and left sides. (Plastic)

{5 5.8 Ball Link

@4 5.84 Ball

Upper Rod
{ 30mm})

"”‘i} 5.84 Ball

P 8
(Actual Size |
. -— .

15 INSTALLAT
Plastic Collar (Thicker one)
Bylon Wut (Plastic)

Set this part before the
upper rod.

16 INSTALLATION OF
TIE ROD

Plastic Collar
(Thinner one)

(Fixing the Tie FRod) After tightening 10Ty i
Screw in the ball links; make put a drop of I RSERDE M3 x 14 Screw
It'hl'n of these assemblies for glue to secure . If you find it hard to fox the
the right and left sides. Ee ‘r"'_ 1 rod, raine tha gesrbox & 1irele
L !

€9 Tie Rod

5.8g-

@5-3‘5 Ball Link M3 Bail E

(Actual Size)

Toam i
Press it i !

€9 4.5¢ Pillow

Presa it.




17 MOUNTING OF EADTIO PLATE

(Installing Position of Chain Liner)

Eﬁ Speed
Control M3 x 8 Truss Screw
Mount {(Tighten it firmly.)

Set about lmm owut.

Cut off these
lobes (3 places).

69 Chain Liner
(TR-9)

(Blis

1) Double Sided Tape(B)
Hix 8 (Thinner one)(TR-9)
Self
Tapping
Screws(4)

M3 x 10
Truss Self

Tapping Screw|

! @ Chain Guide
(TR=9)

M3 x 10
Truss Self Tapping Screw

M3 x B Truss Screw




18 INSTALLATION OF REAR

(Adjust the Tension of Chain)

*Adjust the tensiom of chain by loosening these six screws and sliding the rear portiom
back or forth. (See page 24 for the adjustment of Chaim.)

(Sprocket)
*Two kinds of sprockets are available, one with 18 teeth and the other with 19 teeth. In
this step, the 18 teeth sprockets (standard one) are used for the front and the rear.

*5ee page 27 (Modification of rotation difference on the front and rear Lhaala} for employ=
ing the 19 teecth sprocket.

#Do not apply grease or oll om the sprocket under any circumstances.

M3 Nut
(Two nuts on the right

T Notched Washer
!, M3 x 10

Truss Self ﬁ} Lock Fim
Tapping i
Ser
e E Ring(E-
M3 x 10 ﬁgu:aaatreu |
Truss Screw {Two nuts on E}
{3 screws on
left side.) the right side procket
only. ) "
BT)
(TH
*Align the pin with
the cross indent on *Align the pin with the
the sprocket. cross Indent on the

sprocket.

(18T) (TE=5)

Fix the E-ring onto the
inside groove.




9 FABRICATION OF TIRE

(Tightening of Fixing Screws)

Turn the screws from 1 to 5 in good
seqience, then you can avoid w
the tire.

(Cross=5ection of
Asgsembled View)

M2 x 6
Self Tapping Screws (5)
|

Wheal (B)
(TE=8)

{E-i:" Inner Wheel

(TR=8)

EPut the inner ring without deforming
it or as little as possible by widening
the tire.

B0 HOUNTING OF TIERE

£
P

orientation, the
gger hole should
8 Inside.

]

s

Align the
hexggon.

M4 Washer
M4 Hylon Hut

*Hold the swing shaft with
pliers and tighten the nylon
nut firmly.

L& M4 Washer
*. M4 Nylon
Hut




ollow steps 1-8.

. Imstall the batteries imto both the transmitter and receiver. If your radio is &
rechargeable system, charge it as outlined in the manual that came with your set.

Unravel the receiver antenna and plug the servo and battery comnectors into the
recelver.

. Extend the transmitter antenna.
. Turm on the power switch of the transmitter.
5. Turn on the power switch of the receiver.

6. Ser the small trim levers to the center position and make sure that both main control
sticks are also centered.

7. Move both main control sticks slowly through their full travel. The serve horns should be
moved in proportion to the movement of your sticks.

B. When trim levers amd sticks are at their neutral positions the serve horns should be
centered. You may now turn off the transmitter, then the receiver and unplug the servos
and battery from the receiver.

1 Battery Case

#]t is important to

L 2 . always switch the

Transmitter - =y i transmitter on first...
p - N then the receiver.

=~ Bgnalyer When turning off the
system, turn off the
— Spead Control receiver first amd
Servo then transmitter.

Steering Servo

A Z=channel radio control system is composed of a transmitter, recelver, two servos,
land battery holder (for the receiver).

*Transmitter ..... This is the part of the system that you hold in your hands to control
the model. Information is sent to the recelver and servos by radio
WIVES .

AReceiVer ...sss5s Recelves the radio signals from the transmitter and sends them to the

appropriate servo.

*GEEVOE .sessssaas It can be thought of as the “"muscle" of the system. They actually hold
the control of the model. The recelver tells them which direction
to move and how much.

MANEEODNA wsswesssss The transmitter antenna broadcasts the radio signal.

The receiver antenna (which is no more than a small wire tuned to a
precise lemgth) picks up the signale so that the recelver can decode
them.

*Trim Levers ..... Adjust the neutral position of the servos from the transmitter.
Trim levers provide fine tuning of the steering and speed contrel.

*Baltery Meter ... allows you to see the condition or your transmitter batteries.

A small arm or wheel on a servo that transfers the movement of the
EETVD.

#Sarvo HOID cewees




22 MOUNTING OF

*The servo saver parts (A o
are contained in (TR-9).

Bend
with

c

with

D)
Use servo horn which has

Set the serve horn in such a way that
the holes are parallelte the serve
gides, when the transmitter control
stick and the trim lever are posi-
tiomed in mewtral.

Swing the

the B will
get out of
place.

Cover the

holes 13=l6mm apart.
K

the E
care tha
(W]

MZ x B
Self Tapping Screw
Serva Saver

ﬂx‘x, M3 x 10 Self Tapping

*, - Servo Horm
The screw is included in your radio.
(Tighten the screw firmly to secure
the servo wheel.)

ssembly
the C

23 MOUNTING OF STEERING SERVO

€4 4.5 Ball Link
ﬁ} Steering Rod

1.
way temporarily.

Cut it to the Lleugth of th

width of the servo.
Double ™. ===
Sided Tapu ==

(A) (TR-9) NG

crew it in half the E

(Mounting Point of Servo) Follow the steps

A and Ba A. Alignment of length-
wise: Set the centers
of the square holes
with that of the servo.

After fastening i,
cut off the excess
portion.

Lead out
SEEVO unrd.

_, ____/

& Nylon Strap |

tud in parallel to the
nanter ling

Mount theé servo as shown in the %
drawing at right. :

(Adjustment of length of the

i Steering Control Rod)

i Adjust the length of the control
i rod by screwing the ball link im or

out 8o that  the front wheels will be
arranged straight ahead when keeping
the servo in the neutral position.

gl

Longer the length

~ You will shorten the length of the rod
by turning it right.




24 INSTALLATION OF SPEED CONTROL SERVO

This servo should be ]

mounted as shown here. After fastening 1it,
cut off the excess ||

portion. —

_M3 x 10 I\
Self Tapping Screw :::ﬁnﬂi;a;i% a
3——M3 Washer (TR-9)

a8 RErrs e 6 RN e saaad § BN EEERE EEEE LI

— Speed Control i
" i (With a Large Servo)

Servo
M3xl( Self

| Secure it on both sides with
| small straps 63

Step aiip
is up.

([O=]

£ Servo Mount (TE-9)

The battery that powers the motor also powers the receiver. Use great care and
do not allow polarity to be reversed. Also, do not allow 8.4V to flow directly
into receiver.

The colors of the lead wires are different depending upon radio manufacturer.
Most use red wire positive (+) and black for negative (-). The exception
being Cox and Adrtronics (Sanwa). Theilr (+) lead has a white stripe and the
middle lead 1is (=).

Connect the leads from the R/C unit
9 switch and the regulator.

Cut off wires from battery
<1 Brown Wire (+)

box as shown.

Battery box is mot used.

E} Regulator (TR-12)

Black Wire (=) h‘“ﬁ:d Wire(+)

Connect plus to plus and
minus to minus as shown .

(+)

{(How to Conmect the Lead Wire)

1 Trim off about 9 Splice and connect the cords 3 Insulate the connection
¥ Smm. of the same porality. points with vinyl tape to
prevent a short-circuit.
|: — o ——
For ensuring the job, E
golder the spliced leads.




26 TNSTALLATION OF SWITCH AND

Use the screw included
with your radio.

Regulator

a” ]
sy
dend the tepminal lug

about 90° gAgle.

The reason why you are
required to bend the
terminals is to avold that
such moving parts as the
control rod, serve horn,
and ehain will not rub
against the electric cords.

Lead the connector outside through
this square hole previously.

27 INSTALLATION OF PC BOARD

*The diode functions as a regulator is
to adjust the battery voltage down
suitable for the receiver. 5o
avoid, by all means,; connecting

{9 Three Speed Registor

Regulator Cord (Browm)
M3 x 8 Self Tapping

the battery to the receiver Screws(4)
directly. Begulator Cord
(Black)
@ Connector Instant Cement
Connector {for E.-If;'.l']i"-,.IIII
(for B.4V) (TR-12)

F Contral
C Board
the diode “5};:‘ (TH"12)
here. —

*Make sure the positive 71 \\}h
and the negative not to nd the terminal

make mistake. of red and white
cords .

Be careful that the cords marked
with an arrow will not chafe
agalnst the chain.




28 FIXING OF CONTROL HORM

@

€3 4.5¢4 Pillow Ball

Horn (TR-10) ngg &
M3 Hut :

@2 speed

Control

Pivor 25 Connector
2, white(-) Eead(B)

(TR=12)

M3i Kuc
{Gold
Color)

{3 Contact Holder

Make sure the positive
and the negative not to
make mistake.

Speed Control
Hold Metal

from mnta]

*The contact is
easy to drop off.
When you do the
Job illustrated
left=side, push
the silver contact
into the holder
scrupulously.

Contact
Holder

There 1s diode here.

G OF SPEED CONT
1. (Attaching Ball Link)

64 4.54 Ball Link

Eﬁ Speed
Control

Bcrew in ic.

2, (Preparing Speed
Control)

Enlarge the hole with

an awl where the

control rod will be

connected.

&

Cut off these
portion.

Use a hole which 1is
1?mm away from the

Ccencer. *

1
0

(Adjustment of Lenght of
the Rod) Adjust the lengv.i
of the rod by turning the
ball link so that the

parallel relation as show
with B will be achieved.

-4,

Do mot force the
screw 1ln to such
a degree as to

break the thread. Ei
e |

M3ix B
Tap Tight

Screw it in and you can

make it shorter
3. 9 Registor El:nmr%
€ (TR-6) ! Pt

et the g, |

eglstor 1.?5 Speed Cﬂ“‘;“ii You :EEH;;:; it longer.
g Il od |

-.;Eﬁ i Paralle relatiom of B

I Servo

Fu:

Sgrew provided
with your radio.
ok

The speed control servo should operate i
reversely.

Use a reverse servo OF ArFange your )
transmitter in the reverse action, then
hook up the servo.

A These lines should be
parallel when the servo
is held in neutral.

18




30 IHETALL&TI%E OF

11
LR}

Self Tapping
Bcew

ANTENNA q (109 Antenna Pipe

£

mount .

Pags the antenna wire through the tape them down onto the
pipe and fit the pipe into the recelver.

F

hag .

MY x 3

This is common in both,
front ar

{Assembly of
L seabilizer)
.58 Ball Lin

—

®*All the parts required in this g
step are packed in the (TE-11) ERriL)

(Front Stabilizer) Stabilize

@ Adjustable Ball

Link Rod|

d16)stabilize

14} Front

Set Screw

be appiied for
both right and
left des comma
in thg same point

¥

=]

MZ x B Screw

¢ four pf these.
!Nﬂ Nut

in
will
to face.,

) 4.56

Take the tie @) 4.54
Tt PATTG

Plug in all connectors into
the receiver, bundle the
cords with a small strap and

€3 Kylen Strap (S)
Cellophane Tape

Route the antenna wire through the
square holes on the radio plate as
shown .

3 x 10
— I Self Tapping Screw

The right side
ghould be
_Installed in the

The left side
ghould be

. installed in the
i BAmE Way.

@Stabuizer Stay(A)
M3 x 3 Set Screw

Stabilizer Rod




32 PREFARING OF BODY
*Cut out square holes for the rear body mounting holes so that The shears for cutting

there are some room to adjust the chain tension by shifting polycabonate is available
rear gearbox fore and aft. at Eyosho.

Use the curved
jaw for curved
*#Cut off along the cutout lines.
For Mounting Body lines indicated with

shaded area.
Body Mounting Hole

: /
Apply the straight
blades for sctraight

For Antemna Pipe.

Cutout (104 hole)

line

42 PAINTING

The body of this model is made of polycarbonate, transparent plastic resin molded into the
form. It is recommended to paint inside for a better finish. Also for better adhesion of
the paint to the surface, wash it with neutral detergent and rinse it with water well.

During the process of drying, be careful not te stain the surface with fat or thumb marks.

When you paint your Turbo Rocky only in one color, two or three coats of the color on the
inside of th car body would be sufficient. If you like to paint it with a coloring scheme
in more than two colors, mask the inside with masking tape or the Micron Line Tape according

to your scheme and start with the darkest paint, and lastly apply the lightest color all
over the area.

— e twe | Micron Line tape
or equivalent can
be used as masking
tape and to make
patterns. They
are available in

1 different colors

and widths.

yUuLHO

Polyca Colors are
paints composed
exclugively for
painting polycarbo-
nate regin. Thay
ATe Very easy to
uge. Different
colors are
available.

Mask the dividing lines-such as
periphaery of the window, which is
left as transparent, with the Micron
Ling Tape.

Palyca Color




34 MOUNTING OF BATTERY

You can undo it by
pushing here no matter

how firmly the strap
ig fastened.

63 Ni-Cad Strap
(TR-9)

Turbo Racing
8.4V Battery
(not included)

Fasten the strap tight and tuck in the
excess strap into the square hole.

Evosho puts on the market
& high power B.4V Turbo
Racing Battery which is
composed of tabless type
cells. }t can discharge
a lot of curremt at a
time to give & model car
excellent pick-up power
and running ability.

BE SURE TO DISMOUNT THE
NI=-CAD BATTERY WHEN YOU
WILL NOT RUN THE CAR OR
KEEP IT IN STOCK.

35 MOUNTING OF BODY

@ Body Pin




EXFLODED WVIEW
{04l Shock)

« H2 % 8

# These parts are Ildentical #

Belf
Tapping for use with front and
Bcraw rear shocks.

[

(Differential Gear)
MI Huts ML17 M2 Washers ML7 MZ x 14
(3) Washer {3 Washer Serews(3)

------------------------ ~Optional Parts

Limiter Housing

Presser M& [ wioneway Bearing) L PIn . M% Masher
{Adjustable Oneway Clutch)
For further details,
rafer te "Optional
page 28 . M4 Nylo

ylon Hut
g Ring Uo8 Screw Limitter Shaft

Plate \ Washer l é
Parts" section on m K
M2 x 6 procket E Ring (E-4)
(P=6)

—



EKEY HUMBERS FOE PARTS

Parts Hame

Front Bumper

Front Gearbox

Front Gearbox Cover
Arm Bracket

Body Mount

Front Arm

Arm Pin (45==)

Arm Pin (30=m)

Front Hub (R)

Front Hub (L}

Enuckle Arm (R)
Enuckle Arm (L)

EKing Fin

S.8¢ Ball 1
Upper Rod (30sm)
5.8# Ball Link 1
Front shock Stay
Ball Bearing (5éx=104)
Center Arm

Center Collar
S.8¢ M3 Ball

5.8¢ Pillow Ball
§.5¢ Pillow ball
45.5¢ Ball Link
Steering Hod

Main Chassis

Radia FPlate

Post

Tie Rod

Stopper

Rear Gearbox

Rear Gearbox Cover
Side Cower

REear Arm

Eear Hub

Eear Shock Stay
Diff. Casme

Diff. Carrier
Bevel Side Gear(A)
Bevel Side Gear(B)
Bevel Pinion Gear
Idle Gear (A)

Idle Géar (E)

Idle Gear (C)
Lock Pin

Front Shaft
Counter Gear
Counter Shafc
Sprocket (18T)
Sprocket {19T)

Idle Shaft

Jaint

Drive Washer

Universal Swing Shaft
Pilot Shaft

Pinion Gear (147T)
Motor Basea

Base Plate

Chain

Chain Liner

==

Q'ey

1
1
1
1
1
i
y
&
1
L
1
1
4
0
&
o
1
&

=2 o ol e

=i HJ‘!‘?*EJ#‘r-b-F'F'H b e D et i i R Pl B B B R B Pud B e e R R b e

No.

Farts HName

1

CEOEAREEE GEeC@IRT

(=

<

Chain Guide 1
Serve Mount 1
Ni-Cdd Strap 2
Wylon Strap (M) 1
Mylon Strap (S) i
Double Sided Tape(A)l
Double Sided IapE{B}l
Speed Control

PC Board

Speed control Horm 1
Speed Control Holderl
Speed Control Nut 1
Speed Control Pivet 1
Speed Control Mount 1
Contact Point 2
Contact Point Holder2
Connector (for 8.4V)1
Regurator |
Three Speed Registor 1
Registor Cover
Speed Control Rod
Shock End

Main Piston(Front)
Main Pilston({Rear)
Spring Stopper(A)
Spring Stopper(B)
Spring (Front)

Spring (Rear)

0 Ring(L)

0 Ring(M)

0 Ring(§)

Spring Spacer (6mm)
Spring Spacer(3mm)
Washer (L)

Washer(8)

Valve (A)

YValve (B}

Shock Under Cap

Sub Piston (Front)
Sub Piston (Rear)
Silinder (Fromt)
S5ilinder (Rear)

0 Ring Spacer
Rubber Cap

Shock Top Cap

Wheel (A)

Wheel (B)

Inner Wheel

Tire

Antenna Pipe
Antenna Mount

Servo Saver
Bushing(4éx84)
Bushing (5éx10¢) 1
Front Stabilizer
Rear Stabilizer
Stabilizer (A)
Stabilizer (B)
Adjustable Ball
Bracketr (A)

ol Sl el L T - S - T - SR R S T - Sy e

LR SO Sl ol R T R S T - S A A

m
1]
=2

Parts Name

Q'ty.

Brackec (B)

Link Rod

Body

Thickness Guage
Connector Lead (A)
Connector Lead (B)
Shock 04l

Decal

1.5mm Allem Wrench
Grease

Body Pin

Speed Control
Spring

T e o e




GUIDANCE TO CHARACTERIZING THE 4WD OFF-ROAD RACER "TURBO ROCEY"

When your assembly is completed adjustment
the following items:

S§lide the rear gear box holder backward or

forward to give the proper tension to the
chain. 2?
Loosen six screws I
marked with arrows i
and slide the I
i )

gearbox.

The chain
will be 4. Cock up B. Take away G. Connect the
looser. the claw. one link. chain again.

(Adjustment of Suspension Spring)
1.In the case of adjust- 2. In the case of

ing it with che spring adjusting ic
StOpper. with the spring
Spacetr.

Leave a space of
5 to 10mm.

The chain will become tighter.

1. Ideal Tension of Chain

Set the chain so that it can be lefted up
10mm by finger at about the center of the
glider, and you will attain smooth operation
of the drive system.

Loogen for adjustment Spring Spacer

(Adjust the right and (There are two kinds,
left side springs 6mm one and 3mm one.)
under the equal

tension.)

(Adjusting of Speed Controller)

If the chain is too tight, the rotation of Plug in the connector from the speed controllgr
the chain becomes difficult, with consider- |to the B.4V Ni-Cad battery and operate your
able loss of power. If the chain is too radio. While adjusting, the wheel of car may
loose, it flop arvound. gtart to run, so keep your model upon a small

box to make the wheels aloof from the ground. |
2, When the chain is stretched Eavarna Gl

n

In operation, the chain will slacken little |Forward I A |
by little. Check it from time to time to = [} |
keep it in a good adjustment. When the : |

chain has been stretched beyond the range
of adjustmetn, remove one link out of the
chain,

y turning the ball end, adjust the speed
entroller to the position shown in the
rawing above (motor stopped position) with
the control stick and the trim lever inm
eutral.




1. Adjustment for High Speed

When the comtrol stick on your radio is
pushed forward all the way, the controller
should be activated and the motor should run
at a high speed. By the motor sound, you
can tell if the motor is rumning high,
medium, or low speed.

High

2: Adjustment for Reverse

Full the control stick and the control horm
should operate as illustrated in the diagram
below. The motor should run in reverse.

If the movements described
in 1 and 2 are not achieved,
replace the servo horn with
a bigper one.

(Toe-in Adjustment)

Adjust the nutral position  Snap it on

and the toe-in angles with * after acquirimg
twe ball links attached to the correct
the tie-rod. length.

(0iling)

M0.1883
Frontier
Hobby 011

Speed Controller

1. Apply a little amount af light oil, such

as Frontier Hobby oil, to the

bearings and joints. Wipe off any

excessive oll with clocth. Do

heavy o0ll as it attach mud and dust

durinmg a running of the car.

£, Do mot oil to the speed control directly.
Electric sparks may burn the oil.
Whenever you feel that the speed controlley
needs lubrication, wipe the PC board

_

shafc,

noc use

numbers shown in the picture. recharging.

1. Check to see if all bolts, screws and nuts are
tightened firmly.

2. Check to see if batteries for radio control umits
and ¢he motor are charged fully.

3. Check to see 1f the front wheels steer in proport-
ion to your control of the transmitter.

4, Check to see if the forward and reverse movement
of the car responds accurately to your comtrol.

3. Check to see that all wiring is properly insulated
with vinyl tape.

6. Check to see that the rear wheels are free and can
be turned by hand.

This is important for controlling a car. lightly with a piece of cloth dampened
Set the front wheels converge a little with the Frontier Hobby oil.

toward the front. This adjustmetn helps

the model run in an straight line and

enhances the steering responge.

CHECKING BEFORE RUNNING

Before running the car, check #Drive slowly the first time the car is run.

the parts in order of the Continue driving slowly until the batery needs

Check all moving parts onm the car.




(Dperating Steps)

l. Put batteries into radio control units. Install main Ni-Cad running battery.

2. Turn transmitter switch on.

3. Switch on the receiver.

4. Check to see that the sticks of your transmitter operate correctly, right and left for
steering, and up and dowm for throttle.

*When turning off the switches, turn off the receiver first then transmitter. Otherwise,
the car servos may be left in a position other than mneutral.

(Trouble Sheooting when the Car does not Start)

1. Poor contact of comnectors of receivers, servos, batteries or of eléctric wiring.
Z. Poor contact of the speed controller wiper blade.

3. Radio control units are out order.

4. Signal jamming from other radios.

*The radio control units in the Turbo Rocky is powered by the same battery which drives
the motor. 3o, during a run, if you notice any drop of speed, retrieve the car at once
and turn the switch off. The battery discharged below a certain limit cannot operate
the radio control units and the car will be out of control.

GUIDE FOR SETTING UP THE CAR (2)

(Adjustment for Straight Going)

1. When the model runs unstablly without touching the steering wheel:

*Increase the toe-in setting in a slight degree.

*Check the linkage system to see if there is no loose or stiff conmection.

Z. When the car runs straight and change the direction suddenly and excessively:

*Check the steering swing of the left and right wheels., Reduce it a little.

*Examine any looseness in the linkage. Especially, stiff connection will hamper the quick
and proportionate reaction of the wheels to your control.

(Adjustment for cornering) 1. When the model shows a trait of over steering or
spinning:

*Check the steerage ratic of the left and right
wheels. Reduction of the degree may be required.
2. When the car goes toward the outside of the cour

df COrners =
*Practice to turn corners with the acceleration
control. After mastering the technique to some
degree, increase the steering ratio little by
liccle.
(Adjustment of Shock and Suspension Spring)

Adjust the components based upon a bumpy or slippery road. The table below iz a general
indication for your reference;

l. Tension of Front Spring

pring Tension Straight __High Speed Corner Low Speed Corner
Strong 0 (Slippery RoadA) WA(Slight Over Steering) [A(Slight Under Steering)
Hedium 1] 0 1]
Weak 0 (Bumpy Road X) L(Slight Under Steering) |A(Slight Over Steering)

®Adjust the front springs mainly with the torsion plates, and finely with the coil spring.

2. Tension of Rear Sprim

EEring Tension __Straight High Speed corner Low Speed Corner

SErong 0 (Slippery Hoad ) |§g§115h5_g!g; Steering) 0(S1ight Under Steering)
Medium (1] 1] 1) _

Weak . 0_(Bumpy Road X) I&(514ght Under Steering) [A(Slight Over Steering) |
3. Adjustment of 011 Shock
Use thicker oil, when the spring is set to high tension. No.1951 shock oil is recommended

for a thick oil.




(Shifting the ratio of rotation between the front and rear wheels)

This model is so designed as to change the disparity
in rotation by replacing either the front or the
rear sprocket.

(Standard)
If you assembled the car as per the assembly manual,
the front and the rear wheels turn in the sase RPM.

Rear Sprocket Front Sprocket

{Bigger front sprocket)
The model will show a tendancy of a front wheel
driver car. 4

(Bigger rear Sprocket)
Since the rear rotates more, it tends to develop a
trait of the rear wheel drive.

{Adjustment of Suspension Eystﬂmﬂj
_PPPET Ro Flace the car on a flat surface and turn the
: car body in the higheat position; and adjust
the length of the front and rear upper rod
in such a way that the tires will stand at

a right angle to the ground.

Fositive
camber

Upper HRod

By lengthening it,
you will have the
positive adjustment.

By shortening
the upper rod,
you can have a
negative camber
adjustment.

WARNING FOR RUNNING THE CAR

The electric R/C car powered by a highly efficient Ni-Cad battery runs unexpectedly fast.
S0 great care is required when you handle the car and the battery.

®Do not run the car im the crowd and on the road.

*Check the frequency bands when you see¢ someone elese alse trying to run his car at a time
with you. Radio control systems on the same frequency will respond each other and causing
them to go out of control.

*1f your car suddenly stalled, or being caught by some obstacles, do not try to move the
car further. It may result in burning the motor or wiring or in damage on other PATLE.

*Do mot try te hold the rotating wheels foreibly.

*When connecting the Ni-Cad battery, be sure that the speed controller is positioned in
neutral.

®Any binding or drag on the bearing portion of driving system imposes heavy load to the
motor and battery, thus causing overheating of the components or that the car does not
gain speed. So check to see always if the driving system will turn smoothly. Application
of o0il and grease is also very important

*With those cars which have only one battery powering both the motor and the radic control
units, the cars come to be out of control as the battery voltage is being dropped down.
S0 whenever you will find your car losing speed, discontinue the operation.




INTENANCE AFTER A RUNNING

*After a run of the radio controlled car, remove the Ni-Cad battery from the car and store
it separately.

*When you have finished running the car, clean dirt off the car.

*Turn off the switches of the radio control units without fail.

*Apply screw locking compound on the moving parts regularly.

*Check that all screws and nuts are tightened properly.

HARDLING THE MOTOR

*The motor becomes hot after each run. So continuous running may lhﬁrtnnjita lifa.

Do not run the car until the motor gets cool after each operation.

*After several runs the moter may lose its power. This is because of carbon accumulated on
the commutator of motor. In such a case, remove the pinion gear and run it idly for 15
minutes under B.4V volts.

*0il the bearing of motor periocdocally.

OPTIONAL PARTS

{Bearing)

[By employing the optional ball bearing, you canm expect smoother rotation and longer duration
jof running.

(4 bearings on the Universal Swing Shafc, (4 bearings on the Universal Swing Shaft,
2 each right and left sides.) ? each right and left sides.) A

Bearing (54 x 104) Bearing (54 = 104)

.

——

Universal Swing

f
Universal Swing Shaft

Shaft

Enuckle Arm Fear Hub
1 bearing each on both side of the rear 1 bearing each on both sides of the front
gearbox. gearbox.

Bearing (54 x 104) Bearing (54 x 10¢)

Gearbox

The ball bearings identified in che drawing above (5mm dia. x Ll0mm dia.) are used in 2 each.
A set of No.l1901 ball bearings, containing 2 e¢ach, are available from Kyosho.
The Turbo Rocky uses gix set.




[ (Adjustable One Way Clutch)

E Ring
(E-4)

M5 Waher
This is the hole to receive the lock pin.

Idle Gear o 1l bearing each on
ZlESL | both sides of the
:-: g I '.". idle Egar}
L
= : Bearing
(4¢ = B84)

(Gear Ratio and tne Optional Motor)

By installing the optional adjustable one
way clutch, you can improve the steering
characteristics at corners or on the rough
road surface, since the clutch will adjust
the differential rotation between the front
and rear wheels. Also it reduces the loss
of power, thus the motor and the battery
will be exempt from, otherwise, heavier
load. (See page 22 for the exploded view.)

In the illustration left, the ball bearings
(4mm dia. x Bmm dia.) are used in 2 each.

A set of No.l903 ball bearings, containing
Z gach, are available from Kyosho.

Turbo Rocky uses one set,

Eininn Gear 15T 14T 15T 13T L4T 12T 13T 12T
dle Gear 327 | 321 | 36T 32T 36T 32T 36T | 36T
Fear Ratio 9.0 | 9.6 | 10.1 | 10.3 | 10.8 | 1L.2 | 11.6 | 12.¢
Le Mang 2408

Le Manz 2505E : ==
Le¢ Mams 360FT __|_A

Le Mans 360Gold —L———-—

BPA  240WS

Le Mans Sports = J—- r—

H=2408 | . l | .
ppaed g S —— L0 Speed
Funning Time

Short Timnﬁ Long Timel

29




LIST OF BAGGED PARTS (1)

€} Radio Plate(l)

Elister

@ Universal Swing Shafts(4)
Ball Bearings
(5ex104) (&)

¢
6§23 Joincs(4)

Knuckle Ara ({} Knuckle Arm
(B (1)

5 Main Chass

Diff. Gears(2)

'yﬂl
m @Eprings{Frﬂ-ﬂlH'I
ra

@5 Rear Shock (2)
5L 0il Shocks(2)

Rg-a ﬂlil Shocks (2)

T R= 1 b

84 Spring Stoppers

{TR=2>
Front Gearbox(1)(5Body Mount(1l)

(A) (&)
c@ Spring Stoppers -
(B)(4) ¢4 Idle Gear(C
C ﬂl apring Spacers 1
(5mm) (4) @Frﬁn: Geor (4)
C 9 feosings Box Cover H OO 5.usuL
© 3 vashers(L) (4) (1) Cupper Rodsd
(Assembled) N || i —
) 85 Valves(A) (4) &3 ﬁ}“ Shafts (L6s. Eil Ball Links(10)
{Assembled) =
- 96 Valves (B) (&) [A.Eaﬂubled @%ﬂin 2 12) £0 rront Hmi.} l:l:ﬂ @rn
A0} 0 Ring Spacers(4 I"'l'r.'mt Shock Sl:u
W& J03 Rubber Caps(4) ¥
Collars(3=m)(2) H
Collars (Sam) (4) Cxo
. Pum (2 5.84 Pillow Balls(4) @: SRTE
Stcrpperz;
TA=a) / &xo

E,frnnt Arms(?) @ant_l'i{u-hertl}

G4 Rear Arms(2)

mrbux{:}l

a5 T::aur Hubs -3 1dle Gear(
2) (

Idle Shafe(l)

Shafe (1)

[ GF 51de Cover(l) &3 Idl%lfeai“ 35

Counter Gear

ﬁ Eepistor Cover(l)

E@

Pinion
Gear(14T)

(1)

@mhm mxaaj}
60 Spro ]{Et{lﬂT} %‘ (2)
‘ & @im 5

30




LIST OF BAGGED PARIS (2)

iy Center Arm @ ﬁﬁfﬁ?}ﬂullar 65 Rock
£} E!J ) o= " pinsga)
O 5-9% ws vatls 2 gl
O 5110w Balls(2) L4}

¢9 Tie Rods(2)

@Hﬁeelsl{ﬁ} FWmegfs{M @Inmr 1s (&)
( (——” U

|

L |

l'-:h (2)
Contact Holder
Speed 2}

Control Rod{l)

-E_I;I Speed Control
Speed Control

Holder Metal({1TW

i

@) -E:l."- Speed Control - Spring(l)
[ M2.6x6 Bind
RiELL) Screw(l)

Spesd Conirol
Pivot(l)

&

M3 Huts(Gold
Covor) (Z)

114 Front Etabilizer{l?
15' Bear Stabilizer{l)

Stablilizer Sca
(A) (&

17 Stabiliz ’?l r

£3 4,54 Pivdy

Balls(4) %
¢4 4.5 Ball )
Links (8)

Bracket (A)
Adjustable
Clo] Balla(4) ¥

I:lugi]l
_@ Link Rodsi4

M2xB Screws(4) IEE:;] Set ScrewsfS

=
{_Hjxﬂ Screws (2)@ M2 Nuts(4) BIBEEEEE
LTR=1%
] ) Connector

(for B.4VW)(1)
& Connector Leads(A)(2)

T

ﬂmmecmr Leads (B) (2)

@ 5 eed Control ég 3 Speeds

Board(1l)

R&gi storl{l)

ﬁ' Regulactor({l)

@5 4.58 BaliTh—9>
Links(2) G
[

:.ﬁ Eg Eteer!u,g, Eodi{l)

'@J Serve Hount
(1)

{3 Speed Control
Mount (1)

€% Double Sided
Tape(A) (1)

ﬁy '!-I':,rlun St rap.-[l-'[} {1)

a2 ol
i (0il & Grease ) e
J.Ea Shock 04l @ EEAARE
() |
(Others) =
o Antenna &
Pipe(l) =
'|_E.F.u Body{1)
(127) Decal(l)

(Screw, MNut, Washer ete.)

- M3z3 Sct Screws(s)
Mix4 Flat Head
Screws(4)

-

nH! Huts({3)

(28)1.5mm Allen
Hrench{l]

Af; Zoopipe-—
§f Ta Eiﬁf

TEEmEEE ®

, FL

AT FIab  Aaed === i M3 Washer(l)
Hjxgéggwgii? E o M4 Mylonm Nuts(4)
S R ) -
malf TEEEing H}J o E Ringsi{E-4)(5) "
Seews (
Lf" Tapping Scy dum 1338 Tap, Tight
LE Tapp
Eﬂrelwﬂ{b :& B‘ﬂd:ﬂ' PlLlJ{jJ
313 T T o

EE'-HHH:-
I!'l.':'l-xi 0 Serew( lj

ﬂ Ha:u:ched Washer : l:l |

M3x18 Serews(f) a M4 Washers(4)
Mix14 Er:re-u-s(ﬂ_}_"_____

(o M3 1.0 Sr:re'u.ﬁuh o. Kylon Nuts(6)
*51= hlack nylon muts are contained in the bag

31{TH-1! Still being molded to the runner.

3




| FURLHASLING FARLS PUR EURER RLIL

You can purchase replacement and optional parts for your kit. All of the part identified
by key numbers (see page 23 for a complete list) are usually not available singularly.
but we offer these parts in convenient parts "packs" which can be purchased separately.
To figure out which parte pack you need, find the key number for that part within the
manual,. Then consult our parts pack guide; below. When refering to the parts you needs,
always use the parts pack number. For instance, if you need a Front Gearbox (key #2)

ask your dealer for Eyosho Parts Pack RE=-33 (Fromt Gearbox).

Parts Fack # Description Includes These Key Humbers
RK- 2 Wheel Set 3 of 42 x 2 :
RE- 3 Differential Gear Set (9 60 x 2, Gh x4, EDx 6
RE- 5 Plastic Parts Set 9 29x 1
RE- & Suspension Arm Set ¥ % 2
RE~ 7 Knuckle Arm Set [ x 1, % &

RE-10 Hub Set B0 x 1. x &

RE-11 Ball Link Set D80 x L, P EEEY x 2, (B ED QD x &

il = 8

RE=-12 Rear Gearbox Set x 1

RE-13 Gear Set x 1s §Ox 2

RE=-14 Slider Set

RE-15 Tire Set v

RE-18 Bushing Set 12 x 2,(113 x 12

RE-1% Chain

RE-24 Drive Washer 63

RE-25 Shafe Set 50 68 6D = 1, (TGS = 4

RE-28 Servo Saver 3et :

RE-30 Stabilizer Set 5 x 1,@1 2, eI 11
x &, X

RE=-32 Front Bumper 1

RE-33 Front Gearbox. Small Parts Set (L&) 62 Q3 1dx 1

RE-34 Main Chassis 1

RE-35 Radio Plate Q@ x 1, @B x 2

RK-36 Body (Turbo Rocky)

RK-37 Shock Stay 1D 68 x 1

RE=38 Screw Set (Turbo Rocky)

RE=39 Decal [(Turbo Rocky) x 1

RE=40 Stopper Set 5

RE-41 Joint 1, 63 x 2

W=5062 Universal Swing Shaft 2

wW=5003 Adjustable 011 Shock (S)

W=5004 ) (L)

PG-40 Speed Control Set DROmOG <1, G0z

PG=41 Speed Control PC Board

(w/Diode)

PG-42 Contact Point Set LD x &

PG=52 d Speeds Registor

1990 Regulator

0T-75 Connector (8.4¥)

EF-319 Wi-Cad Strap

SC=46 Double Sided Tape

1889 Body Pin 3

Sh=79 Antenna Pipe 5

1901 Ball Bearing (54 x 10d¢)




1863
1903
1951
1975

RE-31
0T-23
0T-24
0T-50
O0T-66
W=-5001
W-5002
W-5005
W-5021
W=5031
W=5032
EC=-80
LM=15

%%  QOptional Part #a%

Sponser Sticker

Ball Bearing (4¢ x 84) 2 pcs.
Shock 011 Set (5,M,H) Soft, Medium, Hard
Bearing Set for Rocky 5¢ x 104 ... 1l2pcs. &d x 84 ... 2.pcs.

(w/Maintenance 011}
Adjustable (ne-way Clutch

Pinion Gear (12T) Gear Ratio 9.8 - 12.93
1] {1 E‘T} r m
Fi {1 31-:' ri i

Low Profile Tire (Fin Type)
Presser Shock (5)
i (L)
Special Rod Set
Large S5ize Wheel Eilvered
Low Profile Tire, Allround Type For Hard Truck,2 pecs.
2 » High Grip Type For Soft Truck,2 pes.
Registor for &4 Speeds 4 Forward Speeds
Cooling Plate For Le Mans Motor

4
s




SMALL PARTS NEEDED (1)

1

L_ASSEMBLY OF GEAREOX

M2 x &
Flat Head Screws(2) P

M3 x 10 (etizzom
Self Tapping Screws(4) 3

E Ring (E-4)
43 Lock Pin(TR-7)(1) E=mmm

(B Ball Bearings
(5éx104) (2)

M? x 8

I
=

Self Tapping Screws(4)

63 Washers(L) (4)

(TE=1)

Val 4
g3 {%H:rff{ﬂ{ )

L L !
[

(Thicker omne)

(Blizter)
ﬁ} Joines(2)
(Blister) 6 ATTACHMENT
Body Mount (1) FRONT SHOCE
{TH-E} : —— H.3 ln
47 T —] x
g %z?mnnw Balls & Flat Head Screws(4)
Ern‘uglﬁhaft(l} M3 x 10 Screws(2?)
TR- : el
Nylon Buts(Plastic}(2) (O]
ﬁ Pilot Shaft o= Plastiec Eullars{ } D
2

(1) (TR=2) . @

Bushings o -
e (3 5.84 Balls(2)(TR-3) ®
(TR-2) L_HOUNTING OF MOTOR

INST F E agpm |M3 x 3 Set Screw(l) o

¢} 5.84 Pillow Balls
(2) (TR=2)

3 _ASSEMELY OF FRONT
CUSPENS 1ON

2 x 4
¢1f Tapping Screws(2)

3 x 3 Set Scews(2) ]
Arm Pins (&5mm) (2)
| |

Arm Pms{iﬂ'—}
(2) '

ﬁ Stnppers[!}@ @

H3 x 18 Screws(2) (S
H3 x 14 Scerws(2) ((EEm——

4 ASSEMBLY OF FROMT PORTION g

(1) (TR-5)

(113 Bushings (5¢x10¢) \ |8 ass
113 Bushings) @ [ [s_asseMBLY OF REAR cEARBOX (1)

M3 x 10
Self Tapping Scerws(2)

Idle Shafe{l)
TR=5)
Bushings
Eﬁiﬂﬂi}(ﬂ}

Ring (E=4) (1)

Ball Beari
(Séx108) (2 (B

Counter Shafe

ngs
listor) @

Lock Pim{1l) {TE=7)
==

(3 King Pins(4) m-s;ﬂ:— M3 x 10 Scews(2)

|

(e

(TR-5){1)

(o

o ol 1

M3 x 10 w
Gelf Tapping Screws(2)

0 ASSEMBLY OF REAR GEARBOX (1)

11 FIXING OF GEARBOX COVER
M3 x 10 (e

Self Tapping Screws(5)

12 INSTALLATION OF REAR SHOCK
STAY
M3 x 10

Self Tapping Screws(2)

M3 x 14 Scrws(2) (jmm—
M3 x 18 Screws(4) [_

M3 Ruts(4) @
SEMELY OF REAR 505,
M2 x &

Self Tapping Screws(2) un
7)Arm Pins (45mm) (2) {TR=3)

B Arm Pins | —
{ 30mm} (2}
{TR=-3)

i Bushings

@ {5dx104) @ E
(TR-2) (4)

i3 x iﬁ Screws(2) | T

My lon Huts(Plas:i_c}ltE} -

W& Upper Rods(30m=)(2)
{TR-3) e e o

1@ 5.8¢ Ball Link
(TR-3) @]j
@5 5.84 Balls(4) &

(TR-3)

15

M3 x 14 Scews(2)
Hylon Nuts(Flastic)

Plaastic Col lars

(Thinner ome) {2}

FPlastic Collars
(Thicker ome) (2)

'%d. 5.84 Balls(2
3?-# alls(2)
M3 x 20 Screw(l)||—

5.8¢ Ball
© Links(2)
{TR-3)

Center Collar =~

(1) (TR=7) E:

@V 5.84 M3 Balls(2) @

€3 % 54 Pil1ow Ball (1)
(TH=7)

@ Tie Rods(ZXTR=7)

M3 % 10 ¥ &4 Flat Head Sc (2
Truss Self Tapping ﬂmm Joint&(2) i o
) ©  [aisor |0
5.8¢ Balls(2) © B3 Pilot snaf:-tmmhzr '
(TR=13) 1
u Rods { 30mm
(2}(TR=3) E"[_:i Q?;‘:h{““ @ l
5.8¢ Ball Links’ )
(TR=-3}(4)

= :



SHALL PARTS MWEEDED (2}

17 MOUNTING OF RADIO PLATE

Mix8
Self Tapping Screws(4) h

M3 x 8 Truss Screws(4)

M3 x 10 Truss Self
Tapping screws(3)

18 INSTALLATION OF REAR
FORTION

M} x 8 Truss Scraws(2) h
M% % 10 Truss Self m

Tapping Screws(4)

M3 Nuts(2)

Wotched Washar (1)

E Rings (E-4)(2)

@ Lock Pins(¥R-7)(2) mo==m
|19 FABRICATION OF TIRE
M2 x 6 (=

Self Tapping Screws(2)

0 MOUNTING OF TIRE

M4 Mylon Nuts(4) @ .

M4 Washers (&)

ﬁ-} Drive Washers(&)
(TR=7)

22 MOUNTING OF SERVO SAVER

M2 x &
Self Tapping Screws(2)

M3 x 10
Self Tapping Serew(l)

(o

23 MOUNTING OF STEERING SERVO

i
4.54 Ball = |
8 Link(1) '.p !

€5 Steering Rod(l) :I:I

4 INST
CONTROL,

M3 x 10
Self Tapping Screws(2)

M3 Washer(l)

ION OF

G

27 INSTALLATION OF PC BOARD

M2.6 x 6 Bind Screw(l) h

M3Ix B

Self Tapping Screws(4) h
28 FIXING OF CONTROL HORN

M3 Nut (1)

M3 Nuts(Gold Color)(2)

€3 4.5 Pillow Ball(l)
(TR=T7)

{0 Speed control
Hold Metal (1)
(TE-10)

Speed Comtrol
Hut {1){TR-10)

Orfm
Y=
Ol
i

™

{2 Speed Control
Pivor (1) (TR-10)

(@4 Contact Points

(2) (TR=10)

{3 Contact Point i
Holders(2)
(TR-10)

@ Speed Control '
Spring (1)

23 FIXING OF SPEED CONTROL
ROD AND REGISTOR COVER

(o

coartol W
10) —:‘rj:I

M3 x 8 Tap Tights(2)

(29 4.56 Ball Link(1)

{TR=-9)

@ Speed
Rod(1) (TR~

30 INSTALLATION OF RECEIVER

Mix g
Self Tapping Screw (1)

31 INSTALLATION OF STARILIZER
L

MZ x 8 Screws(4) (TR=11) (um

M3 x 8 Screws(2) (TR-11) h

M3 x 10 Self Tapping ﬂmn

ﬁ&fli}ht Serews(4)

M3 Nuts (4) (TR=11} @
§llaw Balls{ﬁ]'gh

(8) (TR-11}
@S:ahiuzer

Screws (TR=11)
=
M2 Nuts (4) (TR-11)
55‘ Ball Links .
Staies(A)(2)
{TR-11)

E Il Stabilizer
Staies(B) (&)

(119 kffustinie

Balle(4) (TR-11;

ool

" '.." iy
@Brncteta[ﬂ}{l}

@Liuh Bods(4) oo

33 HOUNTING OF BODY

W30)Body Pins(3) @

llﬂ}ﬂracket{ﬁj
(1 set)

P

I:I' 13 20

[l
{umsaluna gl ool || Thiil ||-I| ||H| T |||||||||ul| T

] [+

.'lll}l

35



SUPPLEMENTAL INSTRUCTION FOR TURBD ROCKY

FEEESESESE =Emm =m == i = £ | ]

* This is supplemental instruction for some changes.

(1) For 5 Assembly of 0il Shock on Page 5.
For Exploded View of 0il Shock on Page 22.
For Bagged Parts TR-1 on Page No. 30.
For Purchasing Parts for your kit on Page 3JZ.

The kit includes two types of the 103 rubber caps for the
0il shock; 2 each of thinner ones and thicker ones.
Be carefull no to mistaken them.

Q For Rear Shock  Thicker
@ For Front Shock  Thinner

(2 ) For TR-12 Bagged Parts (2) on Page No. 31.
INMustration of @ connector was changed as below:-

White

E k: i =0

Red

(3) For 17 Mounting of Radio Plate on Page No. 11.
For TR-9 Vagged Parts (2) on Page No. 31.
IMustration of Post was changed as below:-

| B

FRINTED IN JARPAM
AFEJAT



